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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-08L

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
3.2 -
. Equivalent Isotropic Radiated Power
§27.50 (j)(3) (n77) (n78) Pass
3.3 §27.50 (j)(4) Peak-to-Average Ratio Pass -
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051 Conducted Band Edge Measurement
3.5 Pass -
§27.53 (I)(2) (n77) (n78)
§2.1051 Conducted Spurious Emission
3.6 §27.53 (1)(2) (n77) (n78) Pass
§2.1055 Frequency Stability
3.7 §27.54 Temperature & Voltage Pass
22.45 dB
49 §2.1051 Radiated Spurious Emission Pass nder limit at
' §27.53 (1)(2) (n77) (n78) underiimit &
15525.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Michelle Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
WCDMA/LTE/5G NR and GNSS

The following antennas were provided to the EUT

Antenna 7 B
Band Brand Model Type Max :l-\nten_na
Gain(dBi)

(37%1(;9%2)',\5,,}42) WHAYU | C107-511725-A PIFA y
(37gng3|;g§KAHz) WHAYU | C107-511725-A PIFA 3
5G NR (31(2(2%%%%)'_'2) WHAYU | C107-511725-A PIFA 6
(3700~3800.MHz) WHAYU | C107-511725-A PIFA y
(370n07~83§8P(%2|\3|HZ) WHAYU C107-511725-A PIFA 3
(370n07~83(50C0?\3|HZ) WHAYU |  C107-511725-A PIFA 6

Remark: The above EUT's information was declared by manufacturer and used for Radiated Spurious

Emission test.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456 Page Number 15 0of 22
FAX : 886-3-328-4978 Issue Date : Sep. 15, 2023
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1.3

Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer Jimmy Chang
Temperature (C) 23.5~24.1 C
Relative Humidity (%) 48~52 %
Test Site Sporton International Inc. Wensan Laboratory.

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No. 03CH12-HY (TAF Code: 3786)

Test Engineer Jack Cheng, Tim Lee and Wilson Wu
Temperature (C) 20~25

Relative Humidity (%) 50~60

Remark The Radiated Spurious Emission test item subcontracted to Sporton

International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

1.4 Applicable Standards
According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:
¢+ ANSI C63.26-2015
+ ANSI / TIA-603-E
+ FCC 47 CFR Part 2, 27
+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01
+ FCC KDB 414788 D01 Radiated Test Site v01r01
+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
3.  The TAF code is not including all the FCC KDB listed without accreditation.
TEL : 886-3-327-3456 Page Number 6 of 22
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2

Test Configuration of Equipment Under Test

2.1 Test Mode
Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26
exploratory test procedures and only the worst case emissions were reported in this report..
Bandwidth (MHz) Modulation RB # Test Channel
Test NR
Pl1/2
ltems | Band | 49 | 15| 20 | 25 | 30 | 40 | 50 (60|70 80 | 90 | 100 Bpsk | QPSK [16QAM 64QAM | 256QAM | 1 |Half | Full| L | M | H
Max. n77 | v|vi|v|-|v| Vv v |v|Vv|Vv] | Vv|Vv ]| v | Vv [ V v v | v|Vv |V |[Vv |Vv]V
Output
Power n78 |v|vi|iv|-|v|v|v]|v|v| v v]|] Vv | v | v v v v | v ] Vv |vVv ]Vv]Vv ]V
Peak-to- | /77 v | - v v v v v v v
Average
Ratio n78 Covered by 5G NR n77
26dBand | 77 | v (v |v|-|v|v|v|v|v|v|v] Vv ] v | v v v v v v
99%
Bandwidth| n78 Covered by 5G NR n77
Conducted"77VVV'VVVVVVVVV v v v v v v | v v
Band Edge| ,7g Covered by 5G NR n77
Conducted| 77 | v - v v v | v ]| v
Spurious
Emission | N78 Covered by 5G NR n77
Frequency n77 v | - v v v v
Stability | |75 Covered by 5G NR n77
n77 | v|vi|vi|-|v]|v|v|v|v|Vv]|Vv]| Vv | v [ v | Vv | v v
E.LR.P Max. Power
n78 |v| v | v|-|v|v]|v]|v|v|Vv]|Vv|vVv ]| v | v | v | v v
Radiated | 77 Worst Case v | v v
Spurious
Emission | h78 Covered by 5G NR n77
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under different RB size/offset
and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
Remark 4.  For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s OFDM) were recorded in
this report.
5. One representative bandwidth is selected to perform PAR and frequency stability.
6. Wider operating range bandwidth covers narrower one when the power is higher or the same.
7. 5G NR n77 MIMO mode support Antenna ANTO+ANT2, ANTO+ANT1, ANT2+ANT3, ANT1+ANT3,in conducted power are Verified, the
worst case is Antenna ANTO+ANT?2 test results are included in this report for Radiated is full test.
TEL : 886-3-327-3456 Page Number 17 of 22
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2.2 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Pawer EUT
Source MNotebook
Earphone ‘ WLAN AP Monitor ‘

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item ([Equipment Brand Name |Model No. FCCID Data Cable |Power Cord
AC I/P:
1. [Notebook Dell Latitude 3400 N/A N/A ggsg'/ﬂfjed’ 12m
Shielded, 1.8 m
2. |System Simulator |Anritsu MT8821C N/A N/A Unshielded, 1.8 m
3. |System Simulator |Anritsu MT8000A N/A N/A Unshielded, 1.8 m
4. |Fixture Foxconn 95.2580T00 N/A N/A N/A

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42+10=14.2(dB)

TEL : 886-3-327-3456 Page Number 1 8 of 22
FAX : 886-3-328-4978 Issue Date : Sep. 15, 2023
Report Template No.: BU5-FGLTE Version 2.4 Report Version 101




ssanranas. FCC RADIO TEST REPORT Report No. : FG262904-08L

2.5 Frequency List of Low/Middle/High Channels

5G NR Band n77 Channel and Frequency List

BW [MHZ] Channel/Frequency(MHz) Lowest Middle Highest
Channel 650000 656000 662000

190 Frequency 3750 3840 3930
Channel 649668 656000 662332
%0 Frequency 3745.02 3840 3934.98
Channel 649334 656000 662666
%0 Frequency 3740.01 3840 3939.99
Channel 649000 656000 663000

0 Frequency 3735 3840 3945
Channel 648668 656000 663332
o0 Frequency 3730.02 3840 3949.98
Channel 648334 656000 663666
>0 Frequency 3725.01 3840 3954.99
Channel 648000 656000 664000

%0 Frequency 3720 3840 3960
Channel 647668 656000 664332

%0 Frequency 3715.02 3840 3965
Channel 647334 656000 664666
20 Frequency 3710.01 3840 3969.99
Channel 647168 656000 664832
15 Frequency 3707.52 3840 3972.48
Channel 647000 656000 665000

10 Frequency 3705 3840 3975

TEL : 886-3-327-3456 Page Number 9 of 22
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5G NR n78 Channel and Frequency List

BW [MHZ] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 650000 -
100
Frequency - 3750 -
Channel 649668 650000 650332
%0 Frequency 3745.02 3750 3754.98
Channel 649334 650000 650666
%0 Frequency 3740.01 3750 3759.99
Channel 649000 650000 651000
0 Frequency 3735 3750 3765
Channel 648668 650000 651332
60 Frequency 3730.02 3750 3769.98
Channel 648334 650000 651666
>0 Frequency 3725.01 3750 3774.99
Channel 648000 650000 652000
%0 Frequency 3720 3750 3780
Channel 647668 650000 652332
%0 Frequency 3715.02 3750 3784.98
Channel 647334 650000 652666
20 Frequency 3710.01 3750 3789.99
Channel 647168 650000 652832
15 Frequency 3707.52 3750 3792.48
Channel 647000 650000 653000
10 Frequency 3705 3750 3795
TEL : 886-3-327-3456 Page Number : 10 of 22
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and EIRP

3.2.1Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 1 Watts for 5G NR n77 and n78

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lc, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

The MIMO mode is completely uncorrelated, so the directional gain is selected the maximum gain

among all antennas.

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 112 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 1 13 of 22
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3.4 Occupied Bandwidth

3.4.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number : 14 of 22
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3.5 Conducted Band Edge

3.5.1 Description of Conducted Band Edge Measurement

27.53 (1)(2)

For mobile operations in the 3700-3980 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed —-13 dBm/MHz. Compliance with this paragraph (1)(2)
is based on the use of measurement instrumentation employing a resolution bandwidth of 1 megahertz
or greater. However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
frequency block, the minimum resolution bandwidth for the measurement shall be either one percent of
the emission bandwidth of the fundamental emission of the transmitter or 350 kHz. In the bands
between 1 and 5 MHz removed from the licensee's frequency block, the minimum resolution bandwidth
for the measurement shall be 500 kHz. The emission bandwidth is defined as the width of the signal
between two points, one below the carrier center frequency and one above the carrier center frequency,

outside of which all emissions are attenuated at least 26 dB below the transmitter power.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o o M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
8. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum

analyzer offset.
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3.6 Conducted Spurious Emission

3.6.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
10. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum
analyzer offset.
TEL : 886-3-327-3456 Page Number : 16 of 22
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items

4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated emissions below 30MHz

Im .
I

]

1
Metal Full Soldered Ground Plane

=0 oo

System Simulator

For radiated test from 30MHz to 1GHz

=

Spectrum Analyzer / Receiver

B Antenna

Im

I
Metal Full Soldered Ground Plane

|

System Simulator

ool

Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

o0 Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
TEL : 886-3-327-3456 Page Number : 19 of 22
FAX : 886-3-328-4978 Issue Date : Sep. 15, 2023

Report Template No.: BU5-FGLTE Version 2.4 Report Version 101



ssanranas. FCC RADIO TEST REPORT Report No. : FG262904-08L

4.2 Radiated Spurious Emission Measurement

4.2.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8.  Taking the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. | Characteristics Calg);?etion Test Date Due Date Remark
Hygrometer Testo 608-H1 34893241 N/A Mar. 28, 2023 iﬂ'gf)gf%ﬁ; Mar. 27, 2024 ﬁ'&_ﬁi‘;
Radio . Jul. 04, 2023~ Conducted
Communicaton | Anrits MT8000A | 6272337370 N/A Oct. 28,2022 | o051 9077 | Oct. 27,2023 | HEOSE
LTE FDD/TDD
Py | Anritsu MTes21C |e262116725| o EOC | oot 13,2022 | 50320257 | Oet. 12, 2023 %Oggé‘ﬂid)
ULCA
Loop Antenna g‘c’mzé HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 JJ“Ji_1137',22002233~ Sep. 19, 2023 (Og{gﬂj’gf’:\()
Bilog Antenna |  TESEQ o%gc%oéﬁiégﬁu 37059 & 01 | 30MHz~1GHz | Nov. 10, 2022 JJ”u'i_1137',22°02233~ Nov. 09, 2023 (0§ggifg?:Y)
Horn Antenna SCHVXAKRZBE BBHA 9120 D 9120'2'0211 1GHz~18GHz | Aug. 09, 2022 JJ“JL1137"22°02233~ Aug. 08, 2023 (O?nggifgf’}_ri‘\()
S o | SCHRR?PE | BBHA9170 | 00993 | 18GHz-40GHZ | Nov. 24, 2022 | It 1% 2085 Nov. 23, 2023 (O?nggifgf’g\()
Preamplifier |COM-POWER| PA-103A 161241 | 10MHz~1GHz | Oct. 03, 2022 JJ“JL1137"22°02233~ Oct. 02, 2023 (O?nggifgf’}_ri‘\()
Preamplifier Agilent 8449B  |3008A02375| 1GHz~26.5GHz | May 23, 2023 JJ“JL1137"22°02233~ May 22, 2024 (O?nggifgf’g\()
Preamplifier | T/NSTRUME | ERAT00M161 £C1900249 | 1GHz-18GHz | Dec. 21, 2022 JJ“JL1137"22°02233~ Dec. 20, 2023 (O?nggifgf’g\()
Preamplifier EMEC EM18G40G | 060715 | 18GHz~40GHz | Dec. 07, 2022 JJuL:i.1137‘,22002233~ Dec. 06, 2023 (O?nggifgf’}_?\()
SA%ZT;?QP Agilent N9O10A  |MY53470118| 10Hz~44GHz | Jan. 10, 2023 JJ“JL1137"22°02233~ Jan. 09, 2024 (o?gﬂ?g?:v)
Filter Wainwright gyg%zg%gi sNz | O7OCHZHIN | yar 14, 2023 JJ“JL1137"22°02233~ Mar. 13, 2024 (0§§ﬂif§?.ﬂv)
RECable | HUPRRR | o oo\ | 8039512 | SkHz-30MHz |Mar 07,2023 | Vi 1% 20 | Mar. 06, 2024 (O;TSSJ?E_C’SY)
RFCable | QUPNER | S qsse | 0088/126E | 30MHz~18GHz | Deoc. 20,2022 | V1 1% 212 | Dec. 19, 2023 (O;TSSJ?E_C’SY)
RECable | HUPRER | o Crap .| 50513472 | 30MHz~40GHz | Deo. 20,2022 | Y 1% 22 | Dec. 19, 2023 (O;TSSJ?E_C’SY)
RECable | QUPNER | o Crop . | 8039532 | 30MHz~40GHz | Deo. 20,2022 | Y 1% 22 | Dec. 19, 2023 (O;TSSJ?E_C’SY)
Hygrometer TECPEL DTM-303B | TP210090 N/A Oct. 03, 2022 JJ“Ji_1137',22°02233~ Oct. 02, 2023 (O;TSSJ?E_C’SY)
Controller EMEC EM1000 N/A tatc):lgnérxln?:\;lgst N/A JJUL:i.1137’,22002233~ NIA (oigﬂ?g?:v)
AntennaMast | EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A ) J“Ji_1137'722002233~ N/A (O§§.‘_’.i?§f’ﬁv)
SGWreless | Anritsu MT8000A |6261940327 N/A Dec. 09, 2022 | 11 1% 225 | Dec. 08, 2023 (0§§gif‘g?£Y)
Turn Table EMEC TT2000 NA | 0~360 Degree NA e s | NA (0§§gif‘g?£Y)
Software AUt | ¢ ooag0q | RK-000989 N/A NA e s | NA (0§§gif‘g?£Y)
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6 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.07 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.63 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 414 dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

[Conducted Output Power(Average power) and EIRP

Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB ot Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) (W)
10 1 1 26.00 | 25.86 | 25.83 | 25.20 | 24.64 24.66 28.63 | 28.30 | 28.29
10 1 22 25.60 | 25.80 | 25.90 | 24.90 | 24.70 24.64 28.27 | 28.30 | 28.33
10 12 6 G 2445 | 25.86 | 25.88 | 23.57 | 24.71 24.73 27.04 | 28.33 | 28.35 2063 | 0.9183
10 1 0 19.48 | 19.80 | 19.81 | 19.05 | 18.64 18.67 22.28 | 22.27 | 22.29
10 1 23 19.51 | 19.81 | 19.83 [ 19.02 | 18.54 18.64 22.28 | 22.23 | 22.29
10 24 0 24.06 | 24.42 | 24.38 | 23.59 | 23.20 23.23 26.84 | 26.86 | 26.85
10 1 1 25.74 | 25.84 | 25.84 | 24.87 | 24.64 24.65 28.35 | 28.29 | 28.30
10 1 22 2550 | 25.84 | 25.81 | 24.93 | 24.60 24.61 28.23 | 28.27 | 28.26
10 12 6 QPSK 24.66 | 25.88 | 25.94 | 24.04 | 24.66 24.72 27.37 | 28.32 | 28.38 2938 | 0.8670
10 1 0 18.98 | 19.38 | 19.30 | 18.49 | 18.18 18.15 21.75 | 21.83 | 21.77
10 1 23 18.90 | 19.30 | 19.28 | 18.45 | 18.00 18.10 21.69 | 21.71 | 21.74
10 24 0 23.60 | 23.89 | 23.87 | 23.07 | 22.65 22.75 26.35 | 26.32 | 26.36
10 1 1 16-QAM [ 25.02 | 24.66 | 24.60 | 24.22 | 23.40 23.45 27.65 | 27.09 | 27.07
10 1 1 64-QAM | 23.12 | 22.70 | 22.72 | 22.35 | 21.40 21.43 25.76 | 25.11 | 25.13 | 28.65 | 0.7328
10 1 1 256-QAM| 20.67 | 20.38 | 20.31 | 19.83 | 19.16 19.11 23.28 | 22.82 | 22.76
Limit EIRP < 1W [ Result Pass
Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB ot Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) (W)
15 1 1 25.94 | 26.00 | 25.58 | 25.05 | 25.10 24.80 28.53 | 28.58 | 28.22
15 1 36 25.93 | 25.90 | 25.62 | 25.06 | 24.90 24.94 28.53 | 28.44 | 28.30
15 18 9 R 25.90 [ 25.90 | 25.64 | 25.10 | 24.98 24.94 28.53 | 28.47 | 28.31 2958 | 0.9078
15 1 0 19.89 | 20.09 | 19.58 | 19.04 | 18.93 18.91 22.50 | 22.56 | 22.27
15 1 37 19.90 | 20.05 | 19.70 [ 18.99 | 18.90 18.89 22.48 | 22.52 | 22.32
15 36 0 2450 | 24.65 | 24.15 | 23.54 | 23.45 23.43 27.06 | 27.10 | 26.82
15 1 1 25.93 [ 25.98 | 25.54 | 25.14 | 24.90 24.79 28.56 | 28.48 | 28.19
15 1 36 25.87 | 25.95 | 25.63 | 25.00 | 24.89 24.87 28.47 | 28.46 | 28.28
15 18 9 QPSK 25.90 | 25.97 | 25.64 | 25.06 | 24.97 24.90 28.51 | 28.51 | 28.30 2056 | 0.9036
15 1 0 19.29 | 19.59 | 19.02 | 18.48 | 18.43 18.35 21.91 | 22.06 | 21.71
15 1 37 19.39 | 19.52 | 19.17 | 18.50 | 18.37 18.37 21.98 | 21.99 | 21.80
15 36 0 24.00 | 24.13 | 23.64 | 23.04 | 22.97 22.90 26.56 | 26.60 | 26.30
15 1 1 16-QAM [ 24.80 | 25.10 | 24.35 | 23.95 | 23.96 23.59 27.41 | 27.58 | 27.00
15 1 1 64-QAM | 22.77 | 22.85 | 22.40 | 21.87 | 21.70 21.63 25.35 | 25.32 | 25.04 | 28.58 | 0.7211
15 1 1 256-QAM| 20.40 | 20.58 | 20.05 | 19.50 | 19.35 19.25 22.98 | 23.02 | 22.68
Limit EIRP < 1W [ Result Pass
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Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi

BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)

20 1 1 25.94 | 25.90 | 25.64 | 25.09 | 24.96 24.83 28.55 | 28.47 | 28.26

20 1 49 25.85 [ 25.98 | 25.72 | 25.02 | 24.90 24.93 28.47 | 28.48 | 28.35

20 25 12 EEE 26.00 | 25.94 | 25.63 | 25.04 | 24.95 24.90 28.56 | 28.48 | 28.29 2056 | 0.9036

20 1 0 19.90 | 20.06 | 18.96 | 19.04 | 18.92 18.35 22.50 | 22.54 | 21.68

20 1 50 19.91 | 20.10 | 19.14 | 19.00 | 18.86 18.36 2249 | 22.53 | 21.78

20 50 0 2449 | 24.65 | 23.66 | 23.54 | 23.45 22.95 27.05 | 27.10 | 26.33

20 1 1 25.93 | 25.98 | 25.53 | 25.00 | 24.94 24.81 28.50 | 28.50 | 28.20

20 1 49 25.83 | 25.93 | 25.70 | 24.94 | 24.88 24.93 28.42 | 28.45 | 28.34

20 25 12 QPSK 25.99 | 25.92 | 25.62 | 25.04 | 24.94 24.93 28.55 | 28.47 | 28.30 2055 | 0.9016

20 1 0 19.45 | 19.56 | 19.05 | 18.53 | 18.42 18.41 22.02 | 22.04 | 21.75

20 1 50 19.33 | 19.56 | 19.17 | 18.47 | 18.32 18.40 21.93 | 21.99 | 21.81

20 50 0 24.00 | 24.14 | 23.66 | 23.06 | 22.96 22.95 26.57 | 26.60 | 26.33

20 1 1 16-QAM | 24.74 | 24.83 | 24.31 | 23.85 | 23.81 23.69 27.33 | 27.36 | 27.02

20 1 1 64-QAM | 22.64 | 22.78 | 22.25 | 21.76 | 21.64 21.56 2523 | 25.26 | 24.93 | 28.36 | 0.6855

20 1 1 256-QAM| 20.47 | 20.55 | 20.03 | 19.58 | 19.42 19.30 23.06 | 23.03 | 22.69

Limit EIRP < 1W [ Result Pass
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Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB ot Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) (W)
30 1 1 25,92 [ 25.93 | 25.80 | 25.10 | 24.96 25.30 28.54 | 28.48 | 28.57
30 1 76 25.90 | 25.95 | 25.76 | 25.07 | 24.88 25.21 28.52 | 28.46 | 28.50
30 36 18 e 2598 | 25.95 | 25.69 | 25.11 | 24.95 25.20 28.58 | 28.49 | 28.46 2058 | 0.9078
30 1 0 19.80 | 20.08 | 19.68 | 19.06 | 18.95 19.25 22.46 | 22.56 | 22.48
30 1 77 19.90 | 20.05 | 19.72 [ 19.05 | 18.80 19.18 22.51 | 22.48 | 22.47
30 75 0 2448 | 24.67 | 24.20 | 23.63 | 23.44 23.72 27.09 | 27.11 | 26.98
30 1 1 25.90 | 26.08 | 25.70 | 25.06 | 24.93 24.84 28.51 | 28.55 | 28.30
30 1 76 25.85 | 25.93 | 25.75 | 25.03 | 24.85 25.23 28.47 | 28.43 | 28.51
30 36 18 S 25.96 | 25.91 | 25.67 | 25.08 | 24.94 25.25 28.55 | 28.46 | 28.48 2055 | 0.9016
30 1 0 19.32 | 19.53 | 19.09 | 18.56 | 18.40 18.40 21.97 | 22.01 | 21.77
30 1 77 19.39 | 19.53 | 19.80 | 18.52 | 18.35 19.20 21.99 | 21.99 | 22.52
30 75 0 23.98 | 24.15 | 23.72 | 23.12 | 22.93 22.85 26.58 | 26.59 | 26.32
30 1 1 16-QAM [ 24.70 | 24.83 | 24.39 | 23.84 | 23.78 23.60 27.30 | 27.35 | 27.02
30 1 1 |64-QAaM| 22.74 | 22.99 | 22.56 | 21.93 [ 21.77 | 2212 |[25.36 | 25.43 | 25.36 | 28.35 | 0.6839
30 1 1 256-QAM| 20.34 | 20.51 | 20.20 | 19.52 | 19.36 19.80 22.96 | 22.98 | 23.01
Limit EIRP < 1W [ Result Pass
Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB ot Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) (W)
40 1 1 26.00 [ 25.95 | 25.68 | 25.60 | 25.08 24.97 28.81 | 28.55 | 28.35
40 1 104 26.00 | 25.91 | 25.94 | 25.40 | 24.80 25.00 28.72 | 28.40 | 28.51
40 50 25 TER 25,97 | 25.98 | 25.78 | 25.44 | 24.98 25.00 28.72 | 28.52 | 28.42 2081 | 09572
40 1 0 19.90 | 20.13 | 19.61 [ 19.57 | 19.00 19.03 22.75 | 22.61 | 22.34
40 1 105 19.95 | 20.04 | 19.95 | 19.37 | 18.75 18.95 22.68 | 22.45 | 22.49
40 100 0 2454 | 24.68 | 24.27 | 23.90 | 23.42 23.42 27.24 | 27.11 | 26.88
40 1 1 25,99 [ 25.92 | 25.69 | 25.58 | 25.04 24.95 28.80 | 28.51 | 28.35
40 1 104 25.96 | 25.95 | 25.92 | 25.39 | 24.78 24 .97 28.69 | 28.41 | 28.48
40 50 25 S 25.95 [ 25.96 | 25.80 | 25.41 | 24.90 24.92 28.70 | 28.47 | 28.39 2080 | 0.9550
40 1 0 19.40 | 19.60 | 19.15 [ 18.90 | 18.48 18.46 22.17 | 22.09 | 21.83
40 1 105 19.46 | 19.54 | 19.42 | 18.79 | 18.29 18.40 2215 | 21.97 | 21.95
40 100 0 24.00 | 24.13 | 23.79 | 23.42 | 22.89 22.95 26.73 | 26.56 | 26.40
40 1 1 16-QAM [ 24.80 | 25.15 | 24.50 | 24.40 | 24.00 23.72 27.61 | 27.62 | 27.14
40 1 1 64-QAM | 22.76 | 23.17 | 22.41 | 22.27 | 22.10 21.65 25.53 | 25.68 | 25.06 | 28.62 | 0.7278
40 1 1 256-QAM| 20.56 | 20.59 | 20.25 | 20.07 | 19.44 19.42 23.33 | 23.06 | 22.87
Limit EIRP < 1W [ Result Pass
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Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
50 1 1 25.76 | 26.00 | 25.42 | 24.86 | 24.80 24.60 28.34 | 28.45 | 28.04
50 1 131 25.80 | 25.89 | 25.58 | 24.80 | 24.65 24.72 28.34 | 28.32 | 28.18
50 64 32 K 25.84 | 26.00 | 25.52 | 24.90 | 24.80 24.71 28.41 | 28.45 | 28.14 29.45 | 0.8810
50 1 0 19.75 | 19.85 | 19.32 | 18.85 | 18.73 18.80 22.33 | 22.34 | 22.08
50 1 132 19.70 | 19.90 | 19.60 | 18.73 | 18.70 18.80 2225 | 22.35 | 22.23
50 128 0 24.33 | 24.45 | 24.04 | 23.40 | 23.20 23.20 26.90 | 26.88 | 26.65
50 1 1 25.80 | 25.87 | 25.40 | 24.95 | 24.72 24.55 28.41 | 28.34 | 28.01
50 1 131 25.87 | 25.86 | 25.55 | 24.80 | 24.70 24.71 28.38 | 28.33 | 28.16
50 64 32 SR 25.87 | 25.98 | 25.48 | 24.88 | 24.75 24.67 28.41 | 28.42 | 28.10 29.42 | 0.8750
50 1 0 19.20 | 19.30 | 18.78 | 18.30 | 18.25 18.25 21.78 | 21.82 | 21.53
50 1 132 19.35 | 19.38 | 19.20 | 18.30 | 18.16 18.25 21.87 | 21.82 | 21.76
50 128 0 23.86 | 23.94 | 23.53 | 22.85 | 22.72 22.70 26.39 | 26.38 | 26.15
50 1 1 16-QAM | 24.50 | 24.73 | 24.15 | 23.65 | 23.62 23.50 2711 | 27.22 | 26.85
50 1 1 64-QAM | 22.63 | 22.72 | 22.15 | 21.80 | 21.62 21.30 2525 | 25.22 | 24.76 | 28.22 | 0.6637
50 1 1 256-QAM| 20.20 | 20.43 | 19.72 | 19.35 | 19.24 18.90 22.81 | 22.89 | 22.34
Limit EIRP < 1W [ Result Pass
Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
60 1 1 25.29 | 25.82 | 25.57 | 24.57 | 24.66 24.56 27.96 | 28.29 | 28.10
60 1 160 25.57 | 25.90 | 25.71 | 24.65 | 24.63 24.54 28.14 | 28.32 | 28.17
60 81 40 s 25.50 | 25.92 | 25.59 | 24.74 | 24.81 24.62 28.15 | 28.41 | 28.14 2941 | 0.8730
60 1 0 19.20 | 19.78 | 19.36 | 18.73 | 18.70 18.66 21.98 | 22.28 | 22.03
60 1 161 19.49 | 19.80 | 19.68 | 18.62 | 18.58 18.47 22.09 | 22.24 | 22.13
60 162 0 24,05 | 24.45 | 24.15 | 23.24 | 23.26 23.05 26.67 | 26.91 | 26.65
60 1 1 2525 | 25.80 | 25.52 | 24.52 | 24.72 24.51 27.91 | 28.30 | 28.05
60 1 160 25.45 | 25.86 | 25.68 | 24.63 | 24.65 24.50 28.07 | 28.31 | 28.14
60 81 40 SR 2555 | 25.93 | 25.62 | 24.70 | 24.72 24.54 28.16 | 28.38 | 28.12 2938 | 0.8670
60 1 0 18.72 |1 19.29 | 18.92 | 18.28 | 18.22 18.20 21.52 | 21.80 | 21.59
60 1 161 19.06 | 19.29 | 19.18 | 18.23 | 18.06 17.99 21.68 | 21.73 | 21.64
60 162 0 23.52 | 23.97 | 23.71 | 22.72 | 22.72 22.56 26.15 | 26.40 | 26.18
60 1 1 16-QAM | 24.00 | 24.72 | 24.35 | 23.47 | 23.62 23.36 26.75 | 27.22 | 26.89
60 1 1 64-QAM | 22.14 | 22.60 | 22.45 | 21.47 | 21.51 21.39 24.83 | 25.10 | 24.96 | 28.22 | 0.6637
60 1 1 256-QAM| 19.65 | 20.18 | 20.10 | 19.03 | 19.07 19.14 22.36 | 22.67 | 22.66
Limit EIRP < 1W [ Result Pass
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Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi

BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)

70 1 1 25.60 | 25.75 | 25.52 | 24.90 | 24.68 24.60 28.27 | 28.26 | 28.09

70 1 187 25.80 | 25.80 | 25.60 | 24.80 | 24.50 24.46 28.34 | 28.21 | 28.08

70 90 45 K 25.81 | 25.87 | 25.68 | 24.90 | 24.67 24.65 28.39 | 28.32 | 28.21 2939 | 0.8690

70 1 0 19.58 | 19.60 | 19.35 [ 19.00 | 18.66 18.73 22.31 | 2217 | 22.06

70 1 188 19.73 | 19.59 | 19.65 | 18.77 | 18.30 18.43 22.29 | 22.00 | 22.09

70 180 0 2425 | 24.35 | 24.19 | 23.37 | 23.14 23.12 26.84 | 26.80 | 26.70

70 1 1 25.63 | 25.75 | 25.51 | 24.75 | 24.60 24.58 28.22 | 28.22 | 28.08

70 1 187 25.75 | 25.69 | 25.59 | 24.80 | 24.43 24 .47 28.31 | 28.12 | 28.08

70 90 45 SR 25.81 | 25.88 | 25.68 | 24.93 | 24.65 24.66 28.40 | 28.32 | 28.21 29.40 | 0.8710

70 1 0 19.05 | 19.13 | 18.85 | 18.36 | 18.11 18.26 21.73 | 21.66 | 21.58

70 1 188 19.20 | 19.01 | 19.08 | 18.20 | 17.84 17.93 21.74 | 21.47 | 21.55

70 180 0 23.80 | 23.82 | 23.70 | 22.89 | 22.57 22.61 26.38 | 26.25 | 26.20

70 1 1 16-QAM | 24.40 | 24.52 | 24.34 | 23.62 | 23.45 23.36 27.04 | 27.03 | 26.89

70 1 1 64-QAM | 22.45 | 22.60 | 22.30 | 21.65 | 21.57 21.35 25.08 | 25.13 | 24.86 | 28.04 | 0.6368

70 1 1 256-QAM| 20.00 | 20.18 | 19.90 | 19.24 | 19.09 18.95 22.65 | 22.68 | 22.46

Limit EIRP < 1W [ Result Pass

Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi

BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)

80 1 1 2570 | 25.64 | 24.14 | 24.75 | 24.62 23.04 28.26 | 28.17 | 26.64

80 1 215 25.84 | 25.60 | 25.58 | 24.74 | 24.39 24 .45 28.34 | 28.05 | 28.06

80 108 54 s 25.84 | 25.89 | 25.62 | 24.87 | 24.65 24.55 28.39 | 28.32 | 28.13 2939 | 0.8690

80 1 0 19.60 | 19.60 | 19.31 | 18.77 | 18.59 18.76 22.22 | 2213 | 22.05

80 1 216 19.80 | 19.55 | 19.60 | 18.80 | 18.50 18.41 22.34 | 22.07 | 22.06

80 216 0 2424 | 24.30 | 24.10 | 23.35 | 23.05 23.03 26.83 | 26.73 | 26.61

80 1 1 2557 | 25.74 | 25.51 | 24.76 | 24.62 24.55 28.19 | 28.23 | 28.07

80 1 215 25.76 | 25.65 | 25.51 | 24.68 | 24.39 24 .42 28.26 | 28.08 | 28.01

80 108 54 SR 25.80 | 25.85 | 25.62 | 24.85 | 24.62 24.63 28.36 | 28.29 | 28.16 2936 | 0.8630

80 1 0 19.03 | 19.00 | 18.78 | 18.30 | 18.14 18.24 21.69 | 21.60 | 21.53

80 1 216 19.30 | 19.04 | 19.05 | 18.12 | 18.00 17.90 21.76 | 21.56 | 21.52

80 216 0 23.77 | 23.78 | 23.55 | 22.82 | 22.59 22.53 26.33 | 26.24 | 26.08

80 1 1 16-QAM | 24.56 | 24.58 | 24.47 | 23.80 | 23.45 23.58 27.21 | 27.06 | 27.06

80 1 1 64-QAM | 22.30 | 22.55 | 22.28 | 21.60 | 21.39 21.36 24.97 | 25.02 | 24.85 | 28.21 | 0.6622

80 1 1 256-QAM| 20.17 | 20.15 | 19.76 | 19.43 | 18.97 18.82 22.83 | 22.61 | 22.33

Limit EIRP < 1W [ Result Pass

Al-50f 12



sromman 5. FCC RADIO TEST REPORT

Report No. : FG262904-08L

Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
90 1 1 25.58 | 25.61 | 25.60 | 24.80 | 24.62 24.56 28.22 | 28.15 | 28.12
90 1 243 26.00 | 25.80 | 25.71 | 24.93 | 24.67 24 .57 28.51 | 28.28 | 28.19
90 120 60 K 25.80 | 25.90 | 25.50 | 24.90 | 24.64 24.57 28.38 | 28.33 | 28.07 2051 | 0.8933
90 1 0 19.46 | 19.49 | 19.25 | 18.84 | 18.57 18.71 22.17 | 22.06 | 22.00
90 1 244 19.90 | 19.67 | 19.60 | 18.85 | 18.58 18.50 2242 | 2217 | 22.10
90 243 0 24.26 | 24.38 | 24.06 | 23.38 | 23.15 23.04 26.85 | 26.82 | 26.59
90 1 1 25.58 | 25.62 | 25.51 | 24.75 | 24.50 24.58 28.20 | 28.11 | 28.08
90 1 243 25.93 | 25.75 | 25.64 | 24.85 | 24.64 24.52 28.43 | 28.24 | 28.13
90 120 60 SR 25.76 | 25.85 | 25.60 | 24.93 | 24.63 24.56 28.38 | 28.29 | 28.12 29.43 | 0.8770
90 1 0 18.98 | 18.93 | 18.83 [ 18.35 | 18.05 18.20 21.69 | 21.52 | 21.54
90 1 244 19.45| 19.15 [ 19.13 | 18.31 | 18.11 18.00 21.93 | 21.67 | 21.61
90 243 0 23.75 | 23.78 | 23.51 | 22.90 | 22.61 22.49 26.36 | 26.24 | 26.04
90 1 1 16-QAM | 24.40 | 24.54 | 24.23 | 23.60 | 23.36 23.40 27.03 | 27.00 | 26.85
90 1 1 64-QAM | 22.34 | 22.42 | 22.24 | 21.52 | 21.35 21.27 24.96 | 24.93 | 24.79 | 28.03 | 0.6353
90 1 1 256-QAM| 20.00 | 19.99 | 19.97 | 19.18 | 18.86 18.98 22.62 | 22.47 | 22.51
Limit EIRP < 1W [ Result Pass
Part270 NR n77 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
100 1 1 25.60 | 25.63 | 25.60 | 24.75 | 24.55 24.63 28.21 | 28.13 | 28.15
100 1 271 26.00 | 25.76 | 25.72 | 24.95 | 24.64 24.63 28.52 | 28.25 | 28.22
100 135 67 s 25.82 | 25.88 | 25.70 | 24.92 | 24.66 24.65 28.40 | 28.32 | 28.22 2952 | 0.8954
100 1 0 19.48 | 19.43 | 19.35 | 18.80 | 18.62 18.76 22.16 | 22.05 | 22.08
100 1 272 20.10 | 19.74 | 19.68 | 18.97 | 18.62 18.58 22.58 | 22.23 | 22.18
100 270 0 2425 | 24.36 | 24.04 | 23.37 | 23.15 23.09 26.84 | 26.81 | 26.60
100 1 1 25.56 | 25.56 | 25.53 | 24.68 | 24.60 24.53 28.15 | 28.12 | 28.07
100 1 271 25.95 [ 25.70 | 25.64 | 24.90 | 24.60 24.56 28.47 | 28.20 | 28.14
100 135 67 SR 25.81 | 25.85 | 25.62 | 24.92 | 24.63 24.60 28.40 | 28.29 | 28.15 29.47 | 0.8851
100 1 0 18.95 | 19.00 | 18.72 | 18.28 | 18.11 18.26 21.64 | 21.59 | 21.51
100 1 272 19.63 | 19.30 | 19.20 | 18.43 | 18.15 18.15 22.08 | 21.77 | 21.72
100 270 0 23.82 | 23.80 | 23.54 | 22.86 | 22.60 22.58 26.38 | 26.25 | 26.10
100 1 1 16-QAM | 24.50 | 24.32 | 24.40 | 23.70 | 23.36 23.32 27.13 | 26.88 | 26.90
100 1 1 64-QAM | 22.63 | 22.40 | 22.43 | 21.70 | 21.25 21.43 25.20 | 24.87 | 24.97 | 28.13 | 0.6501
100 1 1 256-QAM| 20.00 | 19.96 | 20.02 | 19.23 | 18.87 18.98 22.64 | 22.46 | 22.54
Limit EIRP < 1W [ Result Pass

Al-6of 12



sromman 5. FCC RADIO TEST REPORT

Report No. : FG262904-08L

Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
10 1 1 25.80 | 25.92 | 25.91 | 25.12 | 25.03 24.93 28.48 | 28.51 | 28.46
10 1 22 25.73 | 25.90 | 25.92 | 25.16 | 25.13 24.95 28.46 | 28.54 | 28.47
10 12 6 K 25.89 | 25.90 | 25.90 | 25.18 | 25.00 24.80 28.56 | 28.48 | 28.40 2056 | 0.9036
10 1 0 19.87 | 19.91 | 19.98 | 19.10 | 19.02 18.95 22.51 | 22.50 | 22.51
10 1 23 19.75 | 19.87 | 20.05 | 19.05 | 19.05 19.00 2242 | 22.49 | 22.57
10 24 0 2444 | 24.52 | 24.61 | 23.65 | 23.58 23.53 27.07 | 27.09 | 27.11
10 1 1 25.90 | 25.90 | 25.96 | 25.12 | 25.03 24.95 28.54 | 28.50 | 28.49
10 1 22 25.78 | 25.93 | 25.93 | 25.04 | 25.09 25.00 28.44 | 28.54 | 28.50
10 12 6 SR 25.85 | 25.97 | 25.99 | 25.15 | 25.11 25.02 28.52 | 28.57 | 28.54 2957 | 0.9057
10 1 0 19.32 | 19.45 | 19.52 | 18.54 | 18.60 18.48 21.96 | 22.06 | 22.04
10 1 23 19.24 | 19.42 | 19.57 | 18.53 | 18.57 18.38 21.91 | 22.03 | 22.03
10 24 0 23.88 | 23.97 | 24.07 | 23.15 | 23.10 23.00 26.54 | 26.57 | 26.58
10 1 1 16-QAM | 24.48 | 24.73 | 24.83 | 23.87 | 23.95 23.85 27.20 | 27.37 | 27.38
10 1 1 64-QAM | 22.67 | 22.80 | 22.78 | 21.95 | 21.82 21.73 25.34 | 25.35 | 25.30 | 28.38 | 0.6887
10 1 1 256-QAM| 20.32 | 20.42 | 20.55 | 19.55 | 19.53 19.50 22.96 | 23.01 | 23.07
Limit EIRP < 1W [ Result Pass
Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
15 1 1 2598 | 25.95 | 25.94 | 25.30 | 25.15 25.12 28.66 | 28.58 | 28.56
15 1 36 25.86 | 25.95 | 25.97 | 25.13 | 25.13 25.10 28.52 | 28.57 | 28.57
15 18 9 s 25.92 | 25.95 | 25.97 | 25.25 | 25.10 25.10 28.61 | 28.56 | 28.57 2066 | 0.9247
15 1 0 19.41 | 19.62 | 19.63 | 18.67 | 18.65 18.60 22.07 | 2217 | 22.16
15 1 37 19.37 | 19.72 | 19.72 | 18.65 | 18.68 18.60 22.04 | 22.24 | 22.21
15 36 0 23.94 | 2417 | 24.24 | 23.25 | 23.12 23.17 26.62 | 26.69 | 26.75
15 1 1 16-QAM | 24.75 | 24.86 | 24.90 | 24.03 | 23.89 23.80 27.42 | 27.41 | 27.40
15 1 1 64-QAM | 22.85 | 22.92 | 22.99 | 22.07 | 21.90 21.95 25.49 | 25.45 | 25.51 | 28.42 | 0.6950
15 1 1 256-QAM| 20.39 | 20.57 | 20.62 | 19.68 | 19.57 19.55 23.06 | 23.11 | 23.13
Limit EIRP < 1W [ Result Pass

Al-Tof 12



sromman 5. FCC RADIO TEST REPORT

Report No. : FG262904-08L

Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi

BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)

20 1 1 26.00 | 25.98 | 25.90 | 25.24 | 25.16 25.15 28.65 | 28.60 | 28.55

20 1 49 25.97 | 25.90 | 26.00 | 25.22 | 25.15 25.15 28.62 | 28.55 | 28.61

20 25 12 EEE 26.00 | 25.90 | 25.95 | 25.20 | 25.12 25.12 28.63 | 28.54 | 28.57 2065 | 0.9226

20 1 0 19.90 | 20.06 | 20.14 | 19.15 | 19.13 19.17 22.55 | 22.63 | 22.69

20 1 50 20.01 | 20.20 | 20.14 | 19.15 | 19.18 19.09 22.61 | 22.73 | 22.66

20 50 0 2458 | 24.65 | 24.81 | 23.72 | 23.60 23.65 2718 | 2717 | 27.28

20 1 1 25.95 | 25.99 | 26.00 | 25.20 | 25.04 25.14 28.60 | 28.55 | 28.60

20 1 49 26.00 [ 25.99 | 25.98 | 25.19 | 25.18 25.00 28.62 | 28.61 | 28.53

20 25 12 QPSK 25.95 | 25.98 | 25.94 | 25.20 | 25.10 25.12 28.60 | 28.57 | 28.56 2062 | 0.9162

20 1 0 19.40 | 19.45 | 19.67 | 18.65 | 18.56 18.57 22.05 | 22.04 | 22.17

20 1 50 19.42 [ 19.63 | 19.63 | 18.63 | 18.65 18.47 22.05 | 22.18 | 22.10

20 50 0 24,00 | 24.20 | 24.13 | 23.21 | 23.15 23.12 26.63 | 26.72 | 26.66

20 1 1 16-QAM | 24.74 | 25.13 | 24.89 | 24.00 | 24.15 23.91 27.40 | 27.68 | 27.44

20 1 1 64-QAM | 22.71 | 22.80 | 22.95 | 21.86 | 21.85 21.95 25.32 | 25.36 | 25.49 | 28.68 | 0.7379

20 1 1 256-QAM| 20.47 | 20.75 | 20.72 | 19.70 | 19.33 19.65 23.11 | 23.11 | 23.23

Limit EIRP < 1W [ Result Pass

Al-8 of 12



sromman 5. FCC RADIO TEST REPORT

Report No. : FG262904-08L

Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
30 1 1 25.90 | 25.92 | 26.00 | 25.46 | 25.26 25.15 28.70 | 28.61 | 28.61
30 1 76 25,92 [ 25.95 | 25.99 | 25.33 | 25.23 25.16 28.65 | 28.62 | 28.61
30 36 18 K 25.90 | 25.95 | 26.00 | 25.29 | 25.17 25.15 28.62 | 28.59 | 28.61 297 0.9333
30 1 0 19.85 | 20.00 | 20.00 | 19.30 | 19.18 19.28 22.59 | 22.62 | 22.67
30 1 77 20.00 | 20.12 | 20.09 | 19.24 | 19.15 19.11 22.65 | 22.67 | 22.64
30 75 0 2444 | 24.70 | 24.66 | 23.82 | 23.71 23.73 2715 | 27.24 | 27.23
30 1 1 26.00 | 26.00 | 25.99 | 25.30 | 25.25 23.16 28.67 | 28.65 | 27.81
30 1 76 25.96 | 25.96 | 25.97 | 25.17 | 25.15 25.12 28.59 | 28.58 | 28.58
30 36 18 SR 25.84 | 25.94 | 25.95 | 25.24 | 25.18 25.20 28.56 | 28.59 | 28.60 2067 | 0.9268
30 1 0 19.35 | 19.46 | 19.50 | 18.75 | 18.74 18.65 22.07 | 2213 | 22.11
30 1 77 19.42 | 19.72 | 19.60 | 18.73 | 18.72 18.65 2210 | 22.26 | 22.16
30 75 0 23.90 | 24.17 | 24.15 | 23.30 | 23.24 23.15 26.62 | 26.74 | 26.69
30 1 1 16-QAM | 24.63 | 24.85 | 24.88 | 24.05 | 24.00 23.96 27.36 | 27.46 | 27.45
30 1 1 64-QAM | 22.79 | 22.79 | 22.82 | 22.10 | 21.87 22.00 25.47 | 25.36 | 25.44 | 28.46 | 0.7015
30 1 1 256-QAM| 20.40 | 20.54 | 20.56 | 19.75 | 19.54 19.58 23.10 | 23.08 | 23.11
Limit EIRP < 1W [ Result Pass
Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
40 1 1 25.97 | 25.94 | 26.00 | 25.38 | 25.33 25.24 28.70 | 28.66 | 28.65
40 1 104 25,92 | 25.98 | 25.93 | 25.29 | 25.42 25.29 28.63 | 28.72 | 28.63
40 50 25 s 26.00 | 25.98 | 25.90 | 25.35 | 25.20 25.24 28.70 | 28.62 | 28.59 2972 | 0.9376
40 1 0 20.00 | 20.08 | 20.16 | 19.32 | 19.36 19.25 22.68 | 22.75 | 22.74
40 1 105 20.12 | 20.32 | 20.23 | 19.23 | 19.36 19.20 22.71 | 22.88 | 22.76
40 100 0 2451 | 24.71 | 24.72 | 23.78 | 23.70 23.72 2717 | 27.24 | 27.26
40 1 1 26.00 | 25.95 | 25.98 | 25.50 | 25.31 25.24 28.77 | 28.65 | 28.64
40 1 104 25.93 [ 25.95 | 25.95 | 25.27 | 25.43 25.32 28.62 | 28.71 | 28.66
40 50 25 SR 2595 | 25.94 | 25.92 | 25.22 | 25.15 25.17 28.61 | 28.57 | 28.57 2977 | 0.9484
40 1 0 19.50 | 19.60 | 19.67 | 18.75 | 18.82 18.82 2215 | 22.24 | 22.28
40 1 105 19.56 | 19.63 | 19.70 | 18.78 | 18.79 18.70 2220 | 22.24 | 22.24
40 100 0 23.97 | 24.20 | 24.17 | 23.27 | 23.21 23.25 26.64 | 26.74 | 26.74
40 1 1 16-QAM | 24.91 | 25.02 | 24.95 | 24.18 | 24.14 24.07 27.57 | 27.61 | 27.54
40 1 1 64-QAM | 22.71 [ 22.95 | 23.06 | 22.05 | 22.11 22.12 25.40 | 25.56 | 25.63 | 28.61 | 0.7261
40 1 1 256-QAM| 20.54 | 20.62 | 20.60 | 19.86 | 19.79 19.76 23.22 | 23.24 | 23.21
Limit EIRP < 1W [ Result Pass

Al-9of 12



sromman 5. FCC RADIO TEST REPORT

Report No. : FG262904-08L

Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
50 1 1 25.80 | 25.82 | 25.83 | 25.07 | 25.00 24.92 28.46 | 28.44 | 28.41
50 1 131 25.94 [ 25.99 | 25.95 | 25.00 | 25.00 24.83 28.51 | 28.53 | 28.44
50 64 32 K 25.90 | 25.90 | 25.95 | 25.11 | 25.04 25.03 28.53 | 28.50 | 28.52 2953 | 0.8974
50 1 0 19.72 |1 19.80 | 19.76 | 19.06 | 19.00 18.80 22.41 | 22.43 | 22.32
50 1 132 19.90 | 20.05 | 19.90 | 18.98 | 18.95 18.78 2247 | 22.55 | 22.39
50 128 0 2432 | 24.46 | 24.45 | 23.54 | 23.52 23.44 26.96 | 27.03 | 26.98
50 1 1 25.76 | 25.82 | 25.80 | 25.08 | 25.02 24.80 28.44 | 28.45 | 28.34
50 1 131 25.89 [ 25.96 | 25.95 | 24.94 | 25.00 24.80 28.45 | 28.52 | 28.42
50 64 32 SR 25.80 | 26.00 | 26.00 | 25.10 | 25.00 24.93 28.47 | 28.54 | 28.51 2954 | 0.8995
50 1 0 19.24 | 19.29 | 19.33 | 18.57 | 18.48 18.40 21.93 | 21.91 | 21.90
50 1 132 19.35 | 19.49 | 19.45 | 18.40 | 18.45 18.22 21.91 | 22.01 | 21.89
50 128 0 23.79 | 23.96 | 23.92 | 23.08 | 23.00 22.93 26.46 | 26.52 | 26.46
50 1 1 16-QAM | 24.65 | 24.60 | 24.60 | 23.95 | 23.87 23.70 27.32 | 27.26 | 27.18
50 1 1 64-QAM | 22.68 | 22.63 | 22.72 | 21.95 | 21.88 21.85 25.34 | 25.28 | 25.32 | 28.32 | 0.6792
50 1 1 256-QAM| 20.33 | 20.28 | 20.32 | 19.55 | 19.50 19.36 2297 | 22.92 | 22.88
Limit EIRP < 1W [ Result Pass
Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
60 1 1 25.67 | 25.71 | 25.75 | 25.00 | 24.93 24.93 28.36 | 28.35 | 28.37
60 1 160 25.98 | 25.96 | 25.95 | 25.02 | 25.06 24.92 28.54 | 28.54 | 28.48
60 81 40 s 25.90 | 25.97 | 26.00 | 25.15 | 25.07 25.01 28.55 | 28.55 | 28.54 29055 | 0.9016
60 1 0 19.69 | 19.59 | 19.66 [ 19.04 | 18.96 18.90 22.39 | 22.30 | 22.31
60 1 161 19.93 | 20.05 | 20.00 | 19.98 | 18.97 18.92 2297 | 22.55 | 22.50
60 162 0 24.35 | 24.50 | 24.48 | 23.62 | 23.51 23.50 27.01 | 27.04 | 27.03
60 1 1 25.65 | 25.64 | 25.70 | 25.01 | 24.96 24.84 28.35 | 28.32 | 28.30
60 1 160 25.84 | 26.00 | 26.00 | 25.00 | 25.04 24.93 28.45 | 28.56 | 28.51
60 81 40 SR 25.84 | 25.95 | 26.00 | 25.10 | 25.04 24.97 28.50 | 28.53 | 28.53 2056 | 0.9036
60 1 0 19.20 | 19.23 | 19.10 | 18.48 | 18.44 18.35 21.87 | 21.86 | 21.75
60 1 161 19.37 | 19.50 | 19.48 | 18.48 | 18.55 18.32 21.96 | 22.06 | 21.95
60 162 0 23.86 | 23.97 | 23.98 | 23.12 | 23.04 22.99 26.52 | 26.54 | 26.52
60 1 1 16-QAM | 24.44 | 24.64 | 24.60 | 23.85 | 23.93 23.72 2717 | 27.31 | 27.19
60 1 1 64-QAM | 22.56 | 22.44 | 22.60 | 21.92 | 21.76 21.78 25.26 | 25.12 | 25.22 | 28.31 | 0.6776
60 1 1 256-QAM| 20.10 | 20.00 | 20.16 | 19.46 | 19.26 19.37 22.80 | 22.66 | 22.79
Limit EIRP < 1W [ Result Pass

Al-10 of 12



sromman 5. FCC RADIO TEST REPORT

Report No. : FG262904-08L

Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
70 1 1 25.63 | 25.68 | 25.73 | 24.94 | 24.98 24.93 28.31 | 28.35 | 28.36
70 1 187 25.90 | 25.85 | 25.89 | 24.94 | 24.80 24.86 28.46 | 28.37 | 28.42
70 90 45 K 25.85 | 25.90 | 25.93 | 24.97 | 24.90 25.03 28.44 | 28.44 | 28.51 2051 | 0.8933
70 1 0 19.61 | 19.59 | 19.64 [ 18.99 | 19.00 18.93 22.32 | 22.32 | 22.31
70 1 188 19.82 | 19.79 | 19.96 | 19.02 | 18.93 18.90 22.45 | 22.39 | 22.47
70 180 0 24.30 | 24.35 | 24.40 | 23.44 | 23.52 23.53 26.90 | 26.97 | 27.00
70 1 1 25.63 | 25.63 | 25.71 | 24.99 | 24.85 24.84 28.33 | 28.27 | 28.31
70 1 187 25.86 | 25.93 | 25.87 | 24.98 | 24.89 24.90 28.45 | 28.45 | 28.42
70 90 45 SR 25.73 | 25.90 | 25.92 | 25.02 | 25.02 25.03 28.40 | 28.49 | 28.51 2051 | 0.8933
70 1 0 19.15 | 19.07 | 19.10 | 18.57 | 18.45 18.42 21.88 | 21.78 | 21.78
70 1 188 19.28 | 19.23 | 19.35 | 18.35 | 18.33 18.27 21.85 | 21.81 | 21.85
70 180 0 23.79 | 23.83 | 23.92 | 22.96 | 22.97 23.00 26.41 | 26.43 | 26.49
70 1 1 16-QAM | 24.42 | 24.40 | 24.48 | 23.75 | 23.70 23.70 2711 | 27.07 | 27.12
70 1 1 64-QAM | 22.35 | 22.57 | 22.49 | 21.68 | 21.82 21.82 25.04 | 25.22 | 25.18 | 28.12 | 0.6486
70 1 1 256-QAM| 19.97 | 20.10 | 20.26 | 19.32 | 19.38 19.40 22.67 | 22.77 | 22.86
Limit EIRP < 1W [ Result Pass
Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
80 1 1 25.57 | 25.50 | 25.60 | 24.91 | 24.90 24.87 28.26 | 28.22 | 28.26
80 1 215 25,92 [ 25.90 | 25.85 | 25.11 | 24.90 24.90 28.54 | 28.44 | 28.41
80 108 54 s 25.85 | 25.86 | 25.89 | 25.00 | 25.01 24.99 28.46 | 28.47 | 28.47 2954 | 0.8995
80 1 0 19.54 | 19.55 | 19.56 [ 19.00 | 18.99 18.90 22.29 | 22.29 | 22.25
80 1 216 19.83 | 19.97 | 19.95 | 18.85 | 18.89 18.82 22.38 | 22.47 | 22.43
80 216 0 2429 | 24.34 | 24.35 | 23.50 | 23.48 23.50 26.92 | 26.94 | 26.96
80 1 1 25.55 | 25.54 | 25.57 | 24.89 | 24.87 24.85 28.24 | 28.23 | 28.24
80 1 215 25.79 | 25.94 | 25.89 | 24.88 | 24.90 24.78 28.37 | 28.46 | 28.38
80 108 54 SR 25.79 | 25.80 | 25.90 | 25.05 | 24.90 25.00 28.45 | 28.38 | 28.48 29.48 | 0.8872
80 1 0 19.05 | 19.08 | 19.04 | 18.42 | 18.44 18.39 21.76 | 21.78 | 21.74
80 1 216 19.32 | 19.36 | 19.37 | 18.43 | 18.33 18.28 2191 | 21.89 | 21.87
80 216 0 23.78 | 23.84 | 23.85 | 22.99 | 22.97 22.97 26.41 | 26.44 | 26.44
80 1 1 16-QAM | 24.30 | 24.37 | 24.34 | 23.77 | 23.58 23.70 27.05 | 27.00 | 27.04
80 1 1 64-QAM | 22.50 | 22.47 | 22.45 | 21.80 | 21.69 21.75 2517 | 25.11 | 25.12 | 28.05 | 0.6383
80 1 1 256-QAM| 20.03 | 19.95 [ 20.00 | 19.35 | 19.41 19.30 22.71 | 22.70 | 22.67
Limit EIRP < 1W [ Result Pass

Al-11of 12



sromman 5. FCC RADIO TEST REPORT

Report No. : FG262904-08L

Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
90 1 1 25.64 | 25.64 | 25.61 | 24.89 | 24.91 24.85 28.29 | 28.30 | 28.26
90 1 243 25.91 [ 25.98 | 26.00 | 25.00 | 25.00 25.00 28.49 | 28.53 | 28.54
90 120 60 EEE 26.00 | 25.94 | 25.92 | 25.05 | 25.05 24.98 28.56 | 28.53 | 28.49 2056 | 0.9036
90 1 0 19.55 | 19.56 | 19.55 [ 18.93 | 18.92 18.94 22.26 | 22.26 | 22.27
90 1 244 19.91 | 19.93 | 20.00 | 19.00 | 18.92 18.90 22.49 | 22.46 | 22.50
90 243 0 24.35 | 24.32 | 24.37 | 23.54 | 23.46 23.60 26.97 | 26.92 | 27.01
90 1 1 25.53 | 25.54 | 25.58 | 24.90 | 24.84 24.81 28.24 | 28.21 | 28.22
90 1 243 25.95 [ 25.96 | 26.00 | 25.04 | 24.90 24.95 28.53 | 28.47 | 28.52
90 120 60 QPSK 25.92 | 25.88 | 25.85 | 25.04 | 25.00 25.00 28.51 | 28.47 | 28.46 2053 | 0.8974
90 1 0 19.04 | 19.00 | 19.12 | 18.40 | 18.42 18.45 21.74 | 21.73 | 21.81
90 1 244 19.40 | 19.43 | 19.49 | 18.46 | 18.40 18.42 21.97 | 21.96 | 22.00
90 243 0 23.82 | 23.83 | 23.86 | 23.02 | 23.00 22.97 26.45 | 26.45 | 26.45
90 1 1 16-QAM | 24.41 | 24.40 | 24.74 | 23.70 | 23.67 24.00 27.08 | 27.06 | 27.40
90 1 1 64-QAM | 22.44 | 22.32 | 22.37 | 21.66 | 21.60 21.59 25.08 | 24.99 | 25.01 | 28.40 | 0.6918
90 1 1 256-QAM| 20.00 | 20.18 | 20.04 | 19.32 | 19.44 19.38 22.68 | 22.84 | 22.73
Limit EIRP < 1W [ Result Pass
Part270 NR n78 HPUE Maximum Average Power [dBm], DG = 1 dBi
BW RB RB . Antenna 0 Antenna 2 Combine EIRP EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle Highest Lowest | Middle | Highest (dBm) w)
100 1 1 - 25.57 - - 24.86 - - 28.24 -
100 1 271 - 26.00 - - 24.93 - - 28.51 -
100 135 67 = 25.86 - - 24.95 - - 28.44 -
100 1 0 8PSK - 19.55 - - 18.86 - - 22.23 - 29.51 | 0.8933
100 1 272 - 20.00 - - 18.88 - - 22.49 -
100 270 0 - 24.32 - - 23.45 - - 26.92 -
100 1 1 - 25.52 - - 24.79 - - 28.18 -
100 1 271 - 26.00 - - 24.92 - - 28.50 -
100 135 67 = 25.90 - - 24.95 - - 28.46 -
100 1 0 apsK - 19.04 - - 18.39 - - 21.74 - 29.50 | 0.8913
100 1 272 - 19.50 - - 18.38 - - 21.99 -
100 270 0 - 23.80 - - 22.95 - - 26.41 -
100 1 1 16-QAM - 24.29 - - 23.56 - - 26.95 -
100 1 1 |e4-QAM| - 22.23 - - 21.54 - - 24.91 - 27.95 | 0.6237
100 1 1 256-QAM - 20.00 - - 19.21 - - 22.63 -
Limit EIRP < 1W | Result Pass

Al-12 of 12



womon e FCC RADIO TEST REPORT Report No. : FG262904-08L
FR1 n77_MIMO ANTO
Peak-to-Average Ratio
Mode FR1 n77 /| 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.38 3.96 5.08 5.44 PASS
Mode FR1 n77 /| 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.50 PASS
TEL : 886-3-327-3456 Page Number 1 A2-1 of 64

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 /| 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 64045 = AnBW 20 MKz

RefLevel 30,00 0B Offset

64005 = ARBW 20 MHz

- A 008 MessTime 1ms - At 008 MessTime 1 ms

TREFP

1 CCDF 152 View

1E02. i 1E01

1E04: 1604

13

CF3.84 GH: Mean Pwr + 20,00 dB | | (GF3.84 GAz Mean Pwr + 20.00d8

2 Result Summ, Samples: 20000 |
= 27.07 dBm 32.03 dBm 4.95 dB 240 d8 3.90 4B 356 dB 3.

2 Result Summs Samples: 20000
- 27.63 dBm 31.92 dBm 4.29 d8 15848 33048 338 b 340

08:12:12 PM  09/09/2023

08B:11:27 B4 0B/03/2023

16QAM

64QAM

RefLevel 3000 B Offset 64045 = AnBW 20 MKz

Reflevel 300006 Ofsct 64005 = AnBW 20 MiHz

- e Won MessTime  1ms - 008 MessTme Tms
THG P T86ip
TEQ2: - ¥ TE03
i 5
1
|
TE04 TE04 ‘.
I "
3 8aGH: Mean Pwr + 20,00 d8 | | (7364 G Mean Pwr + 20,0048
2 Result Summ Sarmples: 20000 2 Result Surnm Samples: 20000 I
25.98 dBm 31.93 dBm 5.95 dB 284dB 5.00 4B 5.08 dB 51048 =_zs.ss dBm 31.90dBm 63448 28148 498 db 541 d8 54648
wsring - EEENNENN & ) [C— | R
08:11:27 M 08/09/2023 0B:08:37 B4 08/08/2023
Reflevel 3000dBn  Offiet 5405 = AnBW 20 MH:
- e nom MessTime  1ms
THG P
TE02: <
TE04 ]‘
\
1E- +
|
|CF 3.84 GHz Mean Pwr + 20.00 dB

2 Result Summs Samples: 20000
- 2352 dBm 30.72 dBm 719.d8 252 dB 53048 65048 7124

08:09:25 PM  09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-2 of 64



seanron 05 FCC RADIO TEST REPORT

Report No. : FG262904-08L

26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 9.17 13.67 19.42 27.93 38.12 48.35 60.78 66.99
BW 80MHz 90MHz 100MHz
Mod. Pl/2 BPSK | PI/2 BPSK | Pl/l2 BPSK
Middle CH 80.40 89.73 99.30
Mode FR1 n77 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.37 9.11 14.60 14.69 19.38 19.54 29.25 28.95
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 9.63 9.13 14.60 14.39 19.22 19.10 29.07 28.95
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 40.28 40.20 50.55 50.25 60.42 60.54 70.35 70.35
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 40.28 40.28 50.15 50.25 60.54 60.78 70.35 70.21
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 80.24 80.24 90.27 90.45 100.90 100.70
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 80.40 80.40 90.63 90.45 100.50 100.70
TEL : 886-3-327-3456 Page Number 1 A2-3 of 64

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 54008 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

8 R

GF3BAGH: 1001 prs 0 MHz/
2 Marker Table

M 1 3843996 GHz 15.76 dBm ndB

m 1 1835 305 GHz 9,50 dBm ndB down BW

i 1 3844476 GHz 1125 dBm QFactor

11:44:12 PM 09/08/2023

FR1 n77 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 54008 ® REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Sweep

= A
1 Frequency Sweep

ultiView Spactrum
Ref Level 30,00 B Offset 54008 ® REW 100 kHz

3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

3839251 0.61e
» »
0 P A R AT 1 T T= s e Aoy
7 P WY W Ui = I T A P
o l‘ - ‘I
M“ W Y
I A
;/vl‘ i | V
M \ |
Al W ‘|r
| i - P
A o Sy e 1Y WYY B A fu,
FisieH: 001 prs O W/ FisieH: M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 3837183 GHz 1216 dBm ndB M 1 3839261 GHz 12.21 dBm ndd
n 1 1835 265 Gz 1258 dbm nl down BW n 1 1835325 Gz 12.49 dbm o B9
n i 3844 635 Ghz 13,96 db QFactor n i 344 436 Ghz 1434 dBm @ Factor

11:44:55 PM 09/08/2023

11:45:12 PM 09/08/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 3000 dBm  Offset 54005 ® REW 100Kz
- A 3000 SWT .01 ms & VBW 300k Mode Auto Swesp
1 Frequency Swesp

- A
1 Frequency Swesp

ultiView Spactrum
Ref Level 30,00 B Offset 54008 ® REW 100 kHz

3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

P P
i r e UL T Lo eee i
7 T WOl T
o / L /
/ | I
J ! {
L
[ETE o1 S [ETE ) Span 300z
2 Marker Tobie 2 Marker Tobie
M 1 3841019 GHz 11.82 dBm ndB M 1 3842577 GHz 844 dBm ndB
n 1 7835125 GiHe 521dBm  ndd down B n 1 7835 425 e TS dBn i down B
n I 3844755 GHe adBm Qs n I 3844555 Gz 876dBm G Factor

13:45:27 M 09/08/2023

11:45:44 PM 09/08/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

07:54:09 PM 09/09/2023

1
B P e N e I
10 +
/ "
/ i
) i h
i !
M | I
il \‘JH iy
1 MY L)
| oy AN Ml
WA, Ay 1, .
30, it o .ww;"v, i
] V NG
[T 001 prx Gz Span 30.0 Wiz
2 Marker Tablz
W 1 3.836374 GHz 2313 dBm ndb 260 db
n 1 1832747 GHz 639 dim B down B 1367 MHz
n 1 3846414 GHz 585 dBm 0 Factor 280.7
ma

FR1 n77 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 54008 = REW 300 kHz

tiVie Spactrum

RefLevel 30,00 0B Offset 54008 = REW 300 kHz

- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101 ms = VBW MHz  Mode Auto Sweep.
1 Frequency weep . .
i =
. 5838501 06
2 2
et A A A i ettt D i oy ey
® \ ® f \
‘ -. | |
o 4 ! o -
i Ui T I
i % A .
I h Pl WY Ry
N LI thty, _ 0 M
B ArEs, {0 G e 4&:’-{.WL- bt I o, W]
T 001 prx oWz Span30.0 Mz || (G738 e 001 ps o/ Span 30.0 MHz
2 Marker Table 2 Marker Table |
i 1 3843321 Gz 18.68 dBm e 26008 i 1 3838921 GHz 18.65 dBm ndl 26008
n 1 7832537 Gz 7.7 dom i o 0 14,60 Mz n i 1832627 G 747 dim el don B 14,69 MHz
¢} 1 3847 133 GHz. 8.76 dBm QFactor %33 ¢} 1 3.847 313 GHz. 8.1 dben Q Factor 2614

08:03:30 PM  09/09/2023

08:03:15 PM  09/09/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 300 kHz

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 300 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Fraquancy Swaep 1 Fraquancy Swaep
38343080642
2 2
P E N WP N T H . .
® ; v Wt Ll o s At L oM e A
i § _. iy gy -
| | | |
0 0
i Y l ‘
[l i r T gl
! 1 T
M i/ i b,
HF ! Tr L"J\!‘“ ] b~ )
S e ‘I\”vﬁ,l ‘il‘{‘ﬁ \|JI‘ ] ”M ﬁ"\mln"

T fy Al L] LIV (1, gt

A [ "”"'“’n\"'“W‘Jl
[FCIT ot pte Gz Span 30.0 Wiz || (G BE G 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble |

] 1 3844585 GHz 17.67 dbm ndb 260 48 ] 1 3833306 GHz 15.49 dBm nd 260 48

n 1 3832627 Ghe 555 dim B down W 14.60 MHz n 1 3832747 Ghe 12.35 dim e dawn BW 1439 MHz

n ' 384723 GHz 1098 dém QFacor 2634 n ' 3847133 GHe 1182 dim @ Factor 265

08:03:00 PM 09/09/2023

08:02:43 PM 09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-5 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 /| 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 54008 = REW 300 kHz
Mtz Mode Auto Swesp

308 SWT .01 ms = VBW

by ey J-/..‘\‘z. SIS N PR ST R | S - o
10 f !
I \
0.
|
! ) I
" "-l vl A “ Gl
LTI P g ,
el Y 1 o,
h Ay Wy o) fﬁ
T
FisieH: 001 prs O W/ Span 0.0 MHz
2 Marker Table
M 1 3835405 GHz 20.56 dBm ndB 260 d
n 1 383009 GHz 5.21 dbm ndB down BW 19.42 MHz
n 1 3.849 51 GHz 5.56 dBn 0 Factor 1975

07:55:02 PM 09/09/2023

FR1 n77 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 54008 = REW 300 kHz

tiVie Spactrum

Ref Level 30,00 B Offset 54008 = REW 300 kHz

- At 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
WAi] 1538 dBim
38399600 6te
»
. L Al A e L L et T T . 0 L R P Mireredabasgon,,
| \ { |
o o "
il i b
- 3 § i
T ’J " ™, 0
) ! P o ‘|ﬂn ot
pl{ ¥ 1 { i “
i R \ W

r[“{{hhw i J.’-r‘r' i ]“WN‘ k 30 g PIM,V Jodd LT -
T L Y || T i f Py
FisieH: 001 prs O W/ Span 0.0 MHz || [CF 384 e 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table

M 1 3.8399 GHz 15.98 dBm ndB 260 dB W 1 3.842797 GHz 17.38 dBm s 260 dB

n 1 1830136 752 dbm ndB down BW 19.38 MHz n 1 383025 GHz 1075 dbm B don B 19.58 MHz

n i 364951 GHe 10.24 db QFador 1981 n i 384979 Gz 136 dbm QFactor 196.7

08:04:24 PM 03/09/2023

08:04:56 PM 09/09/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 B Offset 54008 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 54008 = REW 300 kHz

-an X0 SWT 101ms @ VEW 1wz Mode Auto Sweep -an X0 SWT 101ms @ VEW 1wz Mode Auto Sweep
1 Frequency Swaep 1 Frequency Swaep
0 . 0
.. g » T
1 ~ + 2} 1 AP P i
o o -
Ih :
I
|
M
L
A et el I‘\Wr
1l 1l 0l 3 AU I
A P el ARLE L
Gimcn 001 prs ST Span 400 Wz || [GF 384 G 001 prs o/ Span 90.0 Nz
2 Marker Table 2 Marker Table
Wi i 3847033 GHz 15.90 dBm nde 26040 Wi i 3845395 GHz 13.27 dBm ndd 26040
n 1 383073 GHz 522 dim B down W 19.22 Mz n 1 389081 GHe 1351 dbim Jeep—— 19.10 MHz
o ' 384955 GHiz 773 dim QFactor 2001 o ' 384951 Gz 1220 dBm @ Factor 2013

08:05:11 PM  09/09/2023

08:05:26 PM  09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-6 of 64




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 54008 = REW 300 kHz

koo ST 101ms o VN e e Ao suees
2 :
Wl S P VA
w0 ‘\
o T
i ;
[ L
i I
- " I,
s W T ol "oy
CEITT ars owr s
ke o
mi 1 3836763 GHz 18.02 dBm ndB 26.0 dB
n 1 3825495 GHz 7.44 dBm ndB down BW 27.93 MHz
L] 1 3853427 GHz _11.01 dBm Q Factor 1374

08:36:58 PM 09/09/2023

FR1 n77 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum

Ref Level 30,00 B Offset 54008 = REW 300 kHz
= A 308 SWT_1.01ms = VBW
1 Frequency Sweep

Mtz Mode Auto Sweep

B o -

Ref Level 30,00 B Offset 54008 = REW 300 kHz

= A 308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

[ WAfi] 1850 d8m
38395400 61e
» » w
. Myt A (e ey . Fhnfob, vy Yo .m,u“’-“'--) Mg P et o A
] | ] !
0. { 1 N | |
| } T A
| s of |
e - Ll
T ™
! \mw . Jf‘ B "
VT [ Py
. gL ﬂ;,.,lﬁ,ypﬂ £ Pk Nty .Y_ﬂ‘
FisieH: 001 prs O W/ Span B0.0 MHz || [CF 384 e 001 ps 0 M/ Span B0.0 MHz
2 Marker Table 2 Marker Table
3846174 GHz 1531 dBm B M 1 383964 GHz 16.50 dBm ndd 260 dB
n 1 1625315.GHz 9.5 dim ndB down BW n 1 1825614 GHz 10.41 dbm B don B 28.95 MHz
n i 3,854 565 Ghz 734 dim QFactor n i 3,854 565 Ghz 477 dbm @ Factor 1326

08:21:03 PM 09/09/2023

08:21:20 PM  09/09/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 B Offset 54008 = REW 300 kHz

B o -

Ref Level 30,00 B Offset 54008 = REW 300 kHz

- 3000 SWT 101 s @ VBW 1z Mode Auto Swesp - 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp
1 Fraquency Swep 1 Fraquency Swep
WAfi] 1408 dBiem [y
3629451 06He
n n
bl a2l b Ay o 1

1 f 1 P o e TR T

| f \

|

o ! - o -

"\"\\I‘n‘\
T
LTy

eyt

GF3BAGH: 1001 prs 0 MHz/ Span £0.0 MHz || [GF 3 84 GHz 1001 ps 0 M2/ Span £0.0 MHz
2 Marker Table 2 Marker Table

M 1 3829451 GHz 14.09 dBm ndB M1 1 3842136 GHz 11.39 dBm ndB 26.0 dB

m 1 3825554 GHz 12.47 dBm nd8 down BW m 1 3,825 495 GHz 14.85 dBm ndB down BW 28.95 MHz

i 1 3854625 GHz 1118 dBm QFactor i 1 3854 446 GHz 1290 dBm Q Factor 1328

08:21:35 PM 09/09/2023

08:21:50 PM  09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262904-08L

FR1 n77 /| 40MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

tiVie m

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

S0 SWT 1.01ms ® VBW 3z Mode Ao Sweep

n TG T S T A O

o J w\

0 P

/ I
. | L
. ol Wi

R KR L L2 VR LER

h ekl f A s
[FCIT ot pte Gz Span B0.0 M
2 Markes Toble

] 1 383017 GHz 21.81 ¢Bm ndb 26048

m 1 381986 GHz 232 dim B down W 3812 MHz

n ' 3857982 Gz 578 d8m QFacor 1005

mm

08:24:42 MM 08/09/2023

FR1 n77 /| 40MHz / CP OFDM / Middle Channel / Full RB
QPSK

16QAM

tiVie m

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

I e - =
Reflevel 300006 Offet 54708 = REW 1 Mz
- At 3008 SWT 101 ms ® VBW 3 MHz  Mode Aitn Sweep - At 3005 SWT 101 ms ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Swaep cquency Swe
. e w
0 - 0 — —
) e e O N e AT T TTVOCETLY [ PREWSY YN T, =
i f ] i { 4
| J
0 + 0
| 1
i T ] T
| N il i,
WI‘(' oy - : ‘{” i 4 o
A O, ! wl'lﬂ\‘-*h-‘ o'l bbb ,L\m“ AT PO i |
S L i
Gimcn 001 prs ST Span 800 Wiz || (P38 G 001 prs o Span 80.0 Nz
2 Marker Table 2 Marker Table |
Wi i 3850949 GHz 19.47 dBm nde 26040 Wi i 3.833836 GHz 20.26 dBm nd 260 48
m 1 381985 GHe 5.56 dim B down W 40.28 MHz m 1 381954 GHe 622 dim e dawn BW 40.20 MHz
n i 3860 14 Ghz 567 dbm QFactor %55 n I 3860 14 Ghiz 564 dbn G fsctor %54
08:24:27 M 08/09/2023

08:24:02 PM  09/09/2023

64QAM

256QAM

Vi

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

B v -
B las: s P
1 Fraquancy Swaep

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

™ Wy ST 10 ms = VW 3t Mode s Sweep
1 Frequency Swaep
Mot A AR A e LA el T A 140 . T
N [ At Th A ATy . T LA L e N T
I 5 ! Ll
o : o - -
| T ‘
o *ﬁ‘l*f e I
i M Wl
., ) L |
D e ik 7
Fsien W01 [T Spon 800 i || (673 54 Ge o015 1] Spon B8 e
2 Mok Tonie 2 Mok Tonie |
] i 3548951 Gz 18.91 dbm ndd 2604 ] i 3841279 Gz 1591 dBm s 2604
™ i 3815 86 e 502 dorm P 40.28 Wiz ™ i 3819546 059dbm el down B 40.28 Wiz
n i Tae0 14 Ghe £50 dom. D Facor 355 n i Y022 Ghe 013dBm  GFacier 354
08:23:44 MM 08/09/2023 08:23:25 MM 08/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-8 of 64



seanron cas. FCC RADIO TEST REPORT

FR1 n77 /| 50MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

i -
» ;
',,,w B T W Ty P B e o I
© f
) !
|
¥ 4, -\II
' N,
gl ™
GF3BAGH: 7001 pi= 16,0 MHz/ Span 100.0 MHz
2 Marker Tobie
Wi 1 383101 Gh N0 dBm o 26040
n 1 18143360 aridim  ndB down oW 4835 Mz
L] 1 3.863 28 GHz 2.95 dBm Q Factor 79.2

08:25:07 PM 08/09/2023

FR1 n77 /| 50MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

e DT
- At 3005 SWT 101 ms ® VBW 3 MHz  Mode Auto Sweep

Report No. : FG262904-08L

[
. 38475500 61t
» ¥ »
P S LN CFIT BT IS S DT /,\v\h e M st At Mot e o A
o o
| i
o . o -
[ | '
i I ITA
A" " AL ¥
YT e T PP s Tl 1 Y - \ 'mj Pf“ "
B L
CF 384 GHz 1001 pt= 10.0 MHz/ Span 100.0 MHz || |CF 3.84 Gz 1001 pts 10.0 MHz/
2 Marker Table 2 Marker Table
M 1 3.84759 GHz 18.40 dBm ndB 260 dB M 1 3.86268 GHz 17.69 dBm ndd
n 1 381463 6Hz 1004 dBm ndB down BW 50.55 MHz n 1 381483 GHz 1053 abm ndB down BW
n i 386517 GHa .00 dbn QFactor

76,1 n 1 386507 GHz -9.09 dBm G Factor

08:25:48 PM  09/09/2023

08:26:06 PM  09/09/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

- A 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp
1 Frequency Swesp

| v
e .

- A 3000 SWT 101 ms & VBW 3 Witz Mode Auto Swesp
1 Frequency Swesp

08:26:21 PM 09/09/2023

0 .v 0
A A A P I, o , s
. Jf s o sl ik J . A ot VoA P A D .
o - o -
il . ]
al i
Al WHhyl, | i al

i 'l T r]. W DT Rl AR ARY W
GF3BAGH: 7001 pi= 16,0 MHz/ Span 100.0 MHz | | (CF 3.84 GHz 001 pis 0.0 MH/
2 Marker Table 2 Marker Table

i 1 38435 Gz 17.97 dbm ndd 26008 i 1 382262 Gz 1415 dBm ndl

n i 181502 6z 42 dim 08 down B 5015 MHz n i 181483 6is 5,44 el don B

n i 386517 e 547 dom. D Facor i n i 3886507 e 569 g Qfsctor

08:26:39 PM  09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




e%FCC RADIO TEST REPORT Report No. : FG262904-08L

SPORTON LAB.

FR1 n77 /| 60MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

e - s =

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

ek e g bl o o e B

’ I,
[P i.r 1 M."f'['w A on,

CEE 001 e 2.0 M/ Span 120.0 Mz
2 Misrker Table

mi 1 382573 GHz 20.35 dBm ndd 26.0dB

n 1 180867 GHa 7.06 dbm B down B 60.78 MHz

n 1 387045 GHz 10.08 dBim 0 Factor 628

08:28:27 PM 08/09/2023

FR1 n77 / 60MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

e - s B v - B

RefLevel 30,00 0B Offset 54008 = REW 1| MHz RefLevel 30,00 0B Offset 54008 = REW 1| MHz
= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep = A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Frequency Sweep 1 Frequency Sweep

0 v 20 .v
P s L T ey ol e afspp bl sy Mok,
" / " ‘
] !
0. - 0. I‘

i+ W : T
\,‘iﬁ h."'. I, -il" Bt | ﬁl \'{\‘ St !

; |
L e e, I g | PR Ty L T T

GF38aGH: 1001 pts 12.0 MHz/ Span 120.0 MHz | | [GF3.84 GHe 1001 ps 12.0 MHz/ Span 120.0 MHz
2 Marker Table 2 Marker Table

mi 1 38189 GHz 17.82 dBm ndB M1 1 385966 GHz 17.92 dBm ndd 26.0 dB

m 1 380979 GHz 758 dbm nd8 down BW m 1 380979 6Hz 7.97 dim ndB down BW 60.54 MHz

n 1 387021 Gtz 628 dbm QFactor n 1 387033 Gtz 8,80 dbien QFactor 638

08:27:48 PM  09/09/2023

64QAM 256QAM

08:28:03 PM 09/09/2023

e - s B v - B

RefLevel 30,00 0B Offset 54008 = REW 1| MHz RefLevel 30,00 0B Offset 54008 = REW 1| MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

- A 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp
1 Fraquancy Sweep
W
»
T Ty LT | BTN I . T

B el A Lt ki e e PR TR | NN PO EWHTY! IO Y o 1
o 1 ¥ o e Sanadi e o n el B e

] \ | \
o ! | )

] | Y

-

”W{" T'mw"j“”\:m\. () ‘ L

y L ; 1y gl [l 4 . +
RrER T DKL || v YR et i LA MGLEE LN
CF 384 GHz 1001 pt= 12.0 MHz/ Span 120.0 MHz || |CF 3.84 Gz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Marker Table 2 Marker Table

Wi i 383988 GHz 17.22 dBm nde Wi i 382681 GHz 14.25 dBm ndd 2606

n 1 380879 61z 780 dom 8 down T n 1 3808 67 6z 1538 dbm Jeep—— 6078 MHz

o ' 387033 GHe 580 dim QFactor o ' 387045 Gz 112 dBm @ Factor &0

08:27:32 PM  09/09/2023 08:27:16 PM  09/09/2023

TEL : 886-3-327-3456 Page Number 1 A2-10 of 64
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 /| 7T0MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

- an 3009 SWT 1.01ms ® VBN 3wz Mode Auto Sweep
W) 204 a8
0 ! 3854550 61
M o ey N
e TR N T N P W TR IN F SET TRt
o f |
[ |
B |
- T
| |
; # .I‘ua
™ S YUl g
M""’““:. " s o oty
|CF 384 Gz 1001 pts 14.0 MHz/ Span 140.0 MHz
2 Markes Toble
M 1 385455 GHz 20.44 dBm ndB
m 1 38019 6Hz 5.80 dgm ndB down BW
n ' 367189 GHz 538 dgm QFacor

08:29:07 PM 08/09/2023

FR1 n77 / 70MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

- At 3008 SWT 101 ms ® VBW 3 MHz  Mode Aitn Sweep - At 3005 SWT 101 ms ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep 1 Frequency Sweep
Wi W
» = » g
il oy it Pyl e oot et T e AL P M ORI g e
10 10 +
] | | \
o + L o T
1 m
m g
i L s A My il
et s o Gy
E i uﬂm i Pt oafid ., My P‘[“ I A By L
VT r Pl APy k| |
|CF 384 Gz 1001 pts 14.0 MHz/ Span 140.0 MHz | | |CF 3.84 GHz 1001 pts 14.0 MHz/ Span 140.0 MHz
2 Marker Tablz 2 Marker Tablz |
W 1 3,822 66 GHz 16.82 dBm ndb 260 db M 1 381888 GHz 16.76 dBm s 260 db
n 1 180476 6z 1025 dbm ndB down BW 70.35 MHz n 1 380496z 572 dbm B don B 70.35 MHz
n 1 34751 GHe 5,46 dbm QFador 543 n i 367524 GHa 5,85 dien QFactor 543

08:29:30 PM 09/09/2023

08:29:46 PM  09/09/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

tiVie Spactrum

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

- an S0 SWT 1.01ms ® VBW 3z Mode Ao Sweep - an 3009 SHT 101 ms @ VBW 3z Mode Auto Swesp
1 Fraquency Swaep
Wi
382010062
2 w 2 -
Mot dndadideipaantag rALgarn L et et (OPITENEY PRI TV WY
0 ] 0 Al M L L
| | / \
0 T T il T
{ |
| |
. oy i-”\“« ML Hﬂ%‘- I, ‘1%'.’; — | \
h ;ﬂm"n‘ld“.l il W\_}J\' I |
,Mﬂm by — Ll . |
JCL ST e LR Y R (4 Sh e e
(G384 GHz 1001 pts 140 MHz/ Span 140.0 MHz | | [CF3.88 GHe 1001 pts 140 MH/ Span 140.0 MHz
2 Markes Toble 2 Markes Toble |
] 1 381133 GHz 16.37 ¢Bm ndb 260 48 ] 1 382014 GHz 1352 dBm nd 260 48
m 1 3804 76 64z 5.72 dim B down W 7035 MHz m 38049 6Hz 11.53 dom e dawn BW 70.21 MHz
n ' 38751 G 527 d8m QFacor 542 n ' 38751 GHe 12:10 dim @ Factor 544

08:30:02 PM 09/09/2023

08:30:22 PM  09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-11 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 /| 80MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

- A 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp
Wi
»
e pdrprns MMt At A e Mgt b,
10 4 |
|
0. | |
| \
2o 7 T,
\ e Yoy,
N, b LT 2l
3 R AT W
|CF 384 Gz 1001 pts 6.0 MHz/ Span 160.0 MHz
2 Marker Tablz
W 1 3.80883 GHz 18.66 dBm ndb
m 1 179872 6 934 dim "l down BW
n 1 388012 GHz 652 dim QFador

08:32:18 PM 09/09/2023

FR1 n77 / 80MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

= A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Frequency Sweep

Wi m W
. 3856600 G 813950 Gt
» . » :
o Ao M b it P, . B L T e it e
T ! T T
| \ / |
o + o -
| 1 I I
f j J‘x‘ :
| M L JL"
E | sl LY T P E fll' (! AT T PR "
;ﬁf\ﬁ?_;wm i M e S || o e d AT
|CF 384 Gz 1001 pts 6.0 MHz/ Span 160.0 MHz | | |CF 3.84 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz
2 Marker Tablz 2 Marker Tablz
W 1 3,866 68 GHz 17.01 dBm ndb 260 db W 1 381395 GHz 16.80 dBm s 260 db
n 1 179988 6 1070 dbm B down B 80.24 MHz m 1 179988 6Hz 947 diim e p— 80.24 MHz
n 1 3.880 12 GHz -1.62 dBm QFactor 482 ¢} 1 3.880 12 GHz -7.90 dben Q Factor 475

08:31:52 PM  09/09/2023

08:31:37 PM 08/09/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

- At 3000 SWT 101 ms = VBW 3 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW JMHz  Mode Auto Sweep
1 Fraquancy Swaep 1 Fraquancy Swaep
3853020 816 160 Gt
» »
il e Ay Wbt gt e i g ey 1. N
o | © P A A Py by
/ \ \
| | / \
0. 0.
T A | I
i § i
o . |
I . I
h 0 I /
" ««\W Jlu"r” Num - o 'l l.“\”n | Aol "
{70 gein ey F r ;

PR T T T R N AT
|CF 384 Gz 1001 pts 6.0 MHz/ Span 160.0 MHz | | |CF 3.84 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz
2 Marker Tablz 2 Marker Tablz

W 1 386302 GHz 16.02 dBm ndb 260 db W 1 381618 GHz 12,55 dBm s 260 db

n 1 379972 6H 773 dim ndB down BW 80.80 MHz n 1 379972 6Hz 1241 dom el domn BW 80.80 MHz

n 1 388012 GHz 796 dim QFador 80 n 1 388012 GHz 1212 dim @ Factor 75

08:31:22 PM 09/09/2023

08:31:06 PM 09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-12 of 64




seanron cas. FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 / 90MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

- A 3008 SWT 101 ms ® VBW 3wz Mode Auto Swesp
» v
‘_,\w« gt g e bl A b b g by,
o . -
| I
o T
I
|
- + r
B T MWl g otetins,
|CF 384 Gz 1001 pts 18.0 MHz/ Span 180.0 MHz
2 Marker Tablz
W 1 3,805 29 GHz 18.16 dBm ndb 260 db
n 1 379469 6Hz 10.42 dbm ndB down BW 89.73 MHz
n 1 3.884 42 GHz -5.78 dBm Q Factor 424
- [
08:32:48 MM 08/09/2023
FR1 n77 / 90MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
RefLevel 3000 0B Offset 54008 * REW 1 Wz RefLevel 3000 dBm  Offset 54005 ® REW 1 Wiz
- At 3008 SWT 101 ms ® VBW 3 MHz  Mode Aitn Sweep - At 3005 SWT 101 ms ® VBW 3 MHz  Mode Auto Sweep

1 Frequency Sweep

3673090 6t

1 Frequency Sweep

3608170 6tz

0 . 0
. e W PR VI, T A S oprar oy M RS | . Mt rdanbdua gl e A gy
/ 1 | |
o } . o t
i T T i
it i f ot ‘
i i ™ il ] P"N MJ'P b
3b dh - grth ) ——v || F vw"ﬂ e ittt L
APl et R R o g
(G384 GHz 1001 pts 18.0 MHz/ Span 180.0 MHz | | |CF 3.84 GH 1001 pts 8.0 MHz/ Span 180.0 MHz
2 Marker Table 2 Marker Table
Wi i 387309 GHz 16.35 dBm nde 26040 Wi i 380817 GHz 15.38 dBm ndd 26040
n 1 379487 6z 398 dom 8 down T 9027 Mz n 1 379487 6z 816 dom o W 9045 MHz
¢} 1 388513 GHz 7.47 dBen QFactor 428 ¢} 1 388531 GHz -12.76 dBm Q Factor a1

08:33:18 PM 09/09/2023

08:33:33 PM 09/09/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

1

RefLevel 30,00 0B Offset 54008 = REW 1| MHz

- A 3000 SWT 101 ms = VBW 3 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW JMHz  Mode Auto Sweep
1 Fraquency Swaep 1 Fraquency Swaep
Wi 1350 dtim
367 HoGHr
2 . 2
. PR T LU NPYT UL 0N [T 1. AP SRONn oW e 0 FRTI 1 |
¥ - [ T RS A T T T N B e U S
o { | o [ 1
] | |
i J '
i \
ERbing b T il ™ ¥ e i T t §
(ke v it (SRR PP
(G384 GHz 1001 pts 18.0 MHz/ Span 180.0 MHz | | |CF 3.84 GH 1001 pts 8.0 MHz/ Span 180.0 MHz
2 Marker Table 2 Marker Table
i 1 387381 GHr 14,98 dBm e 26008 i i 387111 GHE 13,50 dBm ndl 26008
n i 1734696z 714 dom 08 down B 90,63 MHz n i 1194696z 1188 dim el don B 90.45 MHz
0 i 388591 Ghe 2145 d QFactor 27 0 i 3885 13 Ghe 100t i Qfsctor 23

08:33:51 PM 09/09/2023

08:34:10 PM 09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-13 of 64




seanron cas. FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 / 100MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 0B Offset 54008 = REW 1| MHz
- an 3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

P LAY

o o e A

| ) G

y
LA N sl

CEE 001 e 200 M/
2 Misrker Table

mi 1 3.86557 GHz 17.32 dBm nds

n 1 378385 GHa 5.94 dim B down B

n 1 388915 GHe 559 dbm 0 Factor

08:36:06 PM 09/09/2023

FR1 n77 / 100MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
RefLevel 30,00 0B Offset 54008 = REW 1| MHz

= A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Frequency Sweep

) . ) .
0 ATAR, UL TN N A TP I E 0 sttt g ieplpe bt
/ |

o o +

i

!

| N
R P A

i T

CEE 001 e 200 M/
2 Misrker Table

mi 1 380204 GHz 14,79 dBm ndd

n 1 378965 GHz 1335 dbm B down B

n 1 389055 GHz 1335 dbm Factor

GF3BAGH: 1001 ps
2 Marker Table
M 1 381782 GHz 1484 dBm
m 1 178985 Gz 43 dim
n 1 369055 GHz -9.54 dbim

08:35:33 PM 09/09/2023

08:35:09 PM 09/09/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 3000 dBm  Offset 54005 ® REW 1 Wiz
- A 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp
1 Frequency Swesp

ultiView *  Spectrum
RefLevel 3000 dBm  Offset 54005 ® REW 1 Wiz

- A 3000 SWT 101 ms & VBW 3 Witz Mode Auto Swesp

1 Frequency Swesp

y CRRTTEITH (s, LY ot Ilvn»dlaw: PRy

0 i T = T T

i
Yol e T

vy iR e

CEE 001 e 200 M/
2 Misrker Table

mi 1 387217 GHz 14.60 dBm nds

n 1 378385 GHa 11,58 dbm B down B

n 1 389035 GHe 1226 dbim 0 Factor

GF3BAGH: 1001 ps
2 Marker Table
M 1 387576 GHz 1236 dBm
m 1 178965 GHz 18.44 dim
i 1 3,890 35 GHz 1555 dBm

08:34:50 PM 09/09/2023

08:34:36 PM 09/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-14 of 64



seanron 05 FCC RADIO TEST REPORT

Report No. : FG262904-08L

Occupied Bandwidth

Mode FR1 n77 : OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 8.59 12.91 17.87 26.81 35.82 45.85 57.90 64.21
BW 80MHz 90MHz 100MHz
Mod. Pl/2 BPSK | PI/2 BPSK | Pl/l2 BPSK
Middle CH 77.16 86.45 96.06
Mode FR1 n77 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.58 8.57 13.66 13.63 18.24 18.26 27.78 27.84
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 8.59 8.57 13.68 13.63 18.24 18.17 27.79 27.83
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 37.96 38.08 47.53 47.56 57.90 57.80 67.37 67.57
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 37.98 38.08 47.61 47.60 57.82 57.76 67.50 67.44
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 77.40 77.38 87.25 87.35 97.34 97.15
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 77.31 77.48 87.19 87.16 97.20 97.38
TEL : 886-3-327-3456 Page Number 1 A2-15 of 64

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG262904-08L

FR1 n77 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 54008 ® REW 100 kHz
SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

|
Jean o
GF3BAGH: 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 3837802 GHz 16.01 dBm 8.590307 847 MHz
m 1 38356984 GHz 9.02 dim Oce Bw Centroid 3819981531 GHz
i 1 3804 2787 GHz 9,62 dm Oce B Freq Offset 16468 555 016 kHz

11:44:20 PM 09/08/2023

FR1 n77 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 54008 ® REW 100 kHz

e - s =

Ref Level 30,00 B Offset 54008 ® REW 100 kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
" I
=
»
Ll M T ® - 7 Tt
f N !
; 1
0 0
L
n ol
AR
) iyl
‘ L i
(EIT oo S e s oo ) FEITs
2 Movker Tomiz 2 Movker Tomiz
M 1 3838022 GHz 11.57 dBm Occ Bw 8.581 581002 MHz M 1 3.838581 GHz 12.13 dBm Oce B 8577379603 MHz
i i I Codm e ool a9 174G i i et Tabdim OO Contoid 3998075 e
¢} 1 3844 266 GHz 6.78 dBen Oce Bw Freq Offset -24.825712 164 kHz ¢} 1 38442767 GHz 9.38 dbm Oce Bw Freq Offset -11.964 638 316 kHz

11:45:01 PM 09/08/2023

11:45:18 PM 09/08/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 54008 ® REW 100 kHz

e - s =

Ref Level 30,00 B Offset 54008 ® REW 100 kHz

SWT 1,01 ms & VBN 300Kz Mede Auto Sweep - 3000 SWT1.01ms ® VBW 300kt Mode Auto sweep
h 1 iad Bandwidth v
i) WAfi] 10.08 dBem
363540480 GHr
n n
0 0
o + o i T
|
i |
. o N
p S N L | v v
CEE 001 e 0 Mz Span 20.0 MHz || [F 384 GHe 001 pes 0 Wb/ Span 20.0 MHz

mi 1 3836404 GHz 11.84 dBm Occ
n 1 3,895 6838 6z 7.28 dim Occ B Centroid
n 1 38142779 GHe 654 dBm Oce B Freq Offset

8594137531 MHz
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262904-08L

FR1 n77 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
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Report No. : FG262904-08L

e %FCC RADIO TEST REPORT
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Report No. : FG262904-08L
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